SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG922713B

LTE Band 4 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 12.00 d&

Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 12.00 d&

Mode Auto Sweep

\ig

Date: 25.MAR 2019 21:15:32

( ]

Date: 25.MAR.2019 21:19:46

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS 20 ghine _FPURIOUS LINE_ABS PABS
ﬁ ]ﬂ\
ode l \ ] \
-10 d8m |
SPURIOUS_LINE_ABS_ / i ’1 \
-20 dm } \ / !
30 d f \
i wf \ \ ﬂ I ﬂ f’ .
: ! MM - ” ,f\ H N v»\/'/ M“"’W Sevrintal,
-60 d i 'M"'/ \'\" N, SO P L wd\_JL/\ w/ Nyt AR
Start 1.7 GHz 3003 pts Stop 1.72 GHz | ||l 'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | RangeUp | RBW | Frequency |___pPowerabs | ALimit
1:700.5l L7092 1,000 Mz 17088 Gz -35.55 dBm -22.55 d8 1.745 GHz 1.755 GHz 100.000 kHz 1.75440 GHz 17.65 dBm -12.35 dB
2709, GHE 1.210GH2 100,000 kH2 1.70999 GHz ~38.79 dBm -25.79 dB 1.755 GHz 1.756 GHz | 100.000 kHz 1.75500 GHz -39.41 dBm -26.41 dB
L1710 GHz 1.720 GHz 100.000 kHz 1.71059 GHz 16.53 dBm -13.47 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75608 GHz -38.03 dBm -25.03 dB

J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dém  Offset 12.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 12,00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGLIE CHNEKABS _ PABS
20 _Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_)LINE_ABS PABS
10 dBn
0dB [ a LR N\"\
-10 d8m ]
SPURIOUS_LINE_ABS_ f k 1
-20 d8m ! T l
MM ({ ]
o S 40 Weanel
o e Bm T
-50 dBm
-0 d 60 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | ||l Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  alimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70870 GHz -30.48 dém -17.48 d& 1.745 GHZ 1.755 GHz | 100,000 kHz 1.74750 GHz2 155 dom -26.75 0B
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -37.32 dBm -24.32 dB 1,755 GH= 1.756 GHz 100.000 kHz 1.75500 GHz 234.75 dBm 2175 dB
e 1.720:0He 100.000 kHz 1.71567 GHz 0.49 dBm -29.51 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75606 GHz -26.29 dBm -13.29 dB
- y
L J )i J G o8

Date: 25.MAR 2019 21:16:33 Date: 25.MAR 2019 21:20:47

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-36 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922713B

LTE Band 4/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Ref Level 30.00 dem
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 deém
SGL Count 100/100

Offset 12.00 d& Mode Auto Sweep

\ig

Date: 25.MAR 2019 20:31:43

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGHIE CHNEKABS _ PABS
; t s . ; naAB ine _$PURIOUS_LINE_ABS PABS
20 ghine —PPURIOUS_LINE_ABS PABS ﬂ 20 dine W
i j |
0 db I L / \
-10 dBm
SPURIOUS_LINE_ABS_ /J \ ,j \
-20 dBm / L\ rr L\
-30d \ Y ‘J
-40 dB f\ ;
= L VO O N I ~ 1~
el ‘«‘j \, v \h‘w\m mj & : -
o j ot 5 uw"/“\/‘v""f \"// lVV\Wv i
-60 di i
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -43.02 dém -30.02 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.75417 GHz 19.25 dém -10.75 dB

1.709 GHz 1.710 GHz 150.000 kHz 1.71000 GHz ~33.94 dBm -20.94 dB 1,755 GHz 1.756 GHz | 150.000 kHz 1.75500 GHz -33.47 dBm -20.47 dB

1,710 GHz 1.725 GHz 100.000 kHz 1,71086 GHz 18,94 dBm -11.06 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75609 GHz -43.34 dBm -30.34 dB

( JU J i

Date: 25.MAR.2019 20:40:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dém  Offset 12.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 12,00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGLIE CHNEKABS _ PABS
20 _Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_)LINE_ABS PABS
10 dBn
0de . o 2
f i ]
SBURIOUS_LINE_ABS_ ’ \ \
-20 d8m
] x i
-40 dBm
-50 dBm
-0 d 60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | || start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLlimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -27.71 dém -14.71 d8 1.740 GHZ 1.755 GHz 100,000 kHz 1.74885 GHz2 0.63 dom -20.07 0B
1.709 GHz 1.710 GHz 150.000 kHz 1.71000 GHz -33.91 dBm -20.91 dB 1,755 GH= 1.756 GHz | 150.000 kHz 1.75502 GHz T32.21 dbm -19.21 d8
e L.72S0He 100.000 kHz 1.71816 GHz 82 dBm -29.18 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75609 GHz -25.92 dim -12.92 dB
- y
L J )i J G o

Date: 25.MAR 2019 20:33:45

Date: 25.MAR 2019 20:42:12

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-37 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922713B

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dem
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 deém
SGL Count 100/100

Offset 12.00 d& Mode Auto Sweep

\ig Y

Date: 25.MAR 2019 20:32:44

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS 20 ghine _FPURIOUS LINE_ABS PABS
10d ﬂ 10 dBm ﬂ
ode / \ Bm [ \
-10 d8m
“SPURIOUS_LINE_ABS_ / \ f‘, \1
-20 dm ,l r{ ‘
30 d \ -30 dBm {
40 de ™ lﬂ —40.dem ]
§
bt Lt A \ 3 & W n" " J‘J‘ M‘M"
e SR J1, Wl U -
&0d whon, g b Lo/ e
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1:700.5l L7092 1.000 Mz 170897 iz -40.22 dBm -27.22 d8 1.740 GHz 1.755 GHz 100.000 kHz 1.75414 GHz 18.14 dBm -11.86 dB
1.709.GH2 1.210/GH2 150.000 kHz 1.71000 GHz ~32.24 dBm -19.24 dB 1.755 GHz 1.756 GHz | 150.000 kHz 1,75500 GHz -33.28 dBm -20.28 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71083 GHz 18.30 dBm -11.70 d& 1,756 GHz 1.765 GHz 1,000 MHz 1.75606 GHz -43.11 dBm -30.11 dB

)|

Date: 25.MAR.2019 20:41:10

L

J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dém  Offset 12.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 12,00 dB Mode Auto Sweep

J

L

Date: 25.MAR 2019 20:34:46

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGLIE CHNEKABS _ PABS
20 ghine _FPURIOUS LINE_ABS PABS Line _$PURIOUS_|LINE_ABS PABS
10 dBr
ode = 0 dbm= N
lﬁml AR ST ~ VW\/“V\
-10 dBm L
SBURIOUS_LINE_ABS_ , 1 \
-20 dBm
i ] \ 1 -
i —— N —
e -40 dBm
-50 d8 -50 dBm
-0 d 60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | || start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLlimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -29.61 dém -16.61 d 1.740 GHZ 1.755 Ghz 100,000 kHz 1.74747 Gz .14 dom -29.86 0B
1.709 GHz 1.710 GHz 150.000 kHz 1.70998 GHz -36.37 dBm -23.37 d8 1,755 GH= 1756 GHz | 150.000 kHz 1.75500 GHz 35.95 dbm 2095 dB
e L.72S0He 100.000 kHz 1.71489 GHz 17 dBm -30.17 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75646 GHz -26.80 dBm -13.80 dB
- y

1

J Tnnn

Date: 25.MAR 2019 20:43:13

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A4-38 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922713B

LTE Band 4 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Ref Level 30.00 dem
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 deém
SGL Count 100/100

Offset 12.00 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS 20 ghine _FPURIOUS LINE_ABS PABS h
lnl I
ode i \ I \
-10 d8m
SPURIOUS_LINE_ABS_ (I i [ \
-20 dm ] K /. ,\
30 d v
-40 d8 I | f 2
| ARy 1 xll.r'-ﬂ- " LJJLJ ‘l S \ H /\"J . 7 i, W
A ] gk UL -
-60d M\”WM LAL- ' LT b ind
Start 1.7 GHz 3003 pts Stop 1.725 GHz | || Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | RangeUp | RBW L Frequency | _Ppowerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -34.84 dBm -21.84 d8 1.740 GHz 1.755 Ghz 100.000 kHz 1.75414 GHz 17.99 dém -12.01 dB
1.709,GH2 1.710 GHz 150.000 kHz 1.70999 GHz -35.87 dBm -22.87 di 1.755 GHz 1.756 GHz | 150.000 kHz 1.75501 GHz -34.93 dBm -21.93 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.71082 GHz 16.95 dBm -13.05 dé 1.756 GHz 1.765 GHz 1.000 MHz 1.75602 GHz -39.49 dBm -26.49 dB

\ig

Date: 25.MAR 2019 21:22:55

( JU J i

Date: 25.MAR.2019 21:27:07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 12.00 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dem
SGL Count 100/100
@1 AvgPwr

Offset 12,00 dB Mode Auto Sweep

Limit ¢heck PABS SPURIGLIE CHNEKABS _ PABS
20 _Line _$PURIOUS_) INE_ABS PABS SPURIOUS_LINE_ABS PABS
10 dBn
0d8 (,,«w mn At | A e A, % MMMWWWWW\MM'W
-10 d8m 1
SPURIOUS_LINE_ABS_ | \ L
-20 d8m
| \ L] e
. A NQJ
ww- < W, MmN
" ~40 dBm
-50 dBm
-0 d 60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | || start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70865 GHz -31.71 dém -18.71 d8 1.740 GHZ 1.755 GHz 100,000 kHz 1.74708 GHz -0.88 dbm 30,80 0B
1.709 GHz 1.710 GHz 150.000 kHz 1.70999 GHz -38.16 dBm -25.16 dB 1,755 GH= 1.756 GHz | 150.000 kHz 1.75500 GHz 35,18 dBm 22.18 dB
e L.72S0He 100.000 kHz 1.71510 GHz dBm -30.91 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75675 GHz -27.87 dBm -14.87 dB
- v
L J )i J G o8

Date: 25.MAR 2019 21:23:56

Date: 25.MAR 2019 21:28:08

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-39 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922713B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 30.00 dem
SGL Count 100/100
@1 AvaPwr

Offset 12.00 dB Mode Auto Sweep

Offset 12.00 dB

Ref Level 30,00 deém
SGL Count 100/100
@1 AvgPwr

Mode Auto Sweep

heck
pPURIOUS

Limit (
LINE_ABS

SPURIGHE GHNEKABS_ PABS

Line $PURIOUS_)LINE_ABS

20 ghine

20 d&m - n

10 di

!
/l

-10 d8m ]
“SPURIOUS_LINE_ABS_ | \‘\

-20 dBm {‘ T
i

=30 di

-40 d8

i m—— e

r

A

\
WL S SN A VAN e

-60 di

\ig

Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70883 GHz -43.91 dém -30.91 d& 1.735 GHz 1.755 GHz 100.000 kHz 1.75393 GHz 18.87 dBm -11.13 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.71000 GHz -35.16 dBm -22.16 dB 1.755 GHz 1.756 GHz | 200.000 kHz 1.75501 GHz -33.47 dBm -20.47 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71111 GHz 19.41 dBm -10.59 d 1.756 GHz 1.765 GHz 1.000 MHz 1.75608 GHz -42.51 dBm -29.51 dB

L JU J i

Date: 25.MAR 2019 20:46:28

Date: 25.MAR.2019 20.54:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dém  Offset 12.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dém  Offset 12.00 d&

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGLIE CHNEKABS _ PABS
ine $PURIOUS_)INE_ABS PABS Line _$PURIOUS_)LINE_ABS PABS
20 b 20 d
10 dBr 10de
odb r«n T TR ST P T e Y e Y e s AR AT -\»\I
-10 dem ! -10/de
SBURIOUS_LINE_ABS_ J ‘ l
-20 dBm d
J UL -
— I Y \1\1 )
-40 dBm
-50 dem
-0 d 60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | ||l start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -28.40 dém -15.49 dB 1.735 GHzZ 1.755 Ghz 100,000 kHz 1.74386 GHiz ~0.57 dom -30.27 0B
1.709 GHz 1.710 GHz 200.000 kHz 1.71000 GHz -33.87 dBm -20.87 dB 1755 GHz 1756 GHz | 200.000 kHz 1.75500 GHz 31.56 dbm 1656 d8
e 1.730-0He 100.000 kHz 1.71582 GHz 07 dBm -29.93 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75606 GHz -26.93 dBm -13.93 dB
- y
L J )i ] iiﬁ“ﬁ" JR—

Date: 25.MAR 2019 20:48:30

Date: 25.MAR 2019 20:56:58

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4-40 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922713B

LTE Band 4/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Ref Level 30.00 dem
SGL Count 100/100
@1 AvaPwr

Offset 12.00 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 deém
SGL Count 100/100
@1 AvgPwr

Offset 12.00 d& Mode Auto Sweep

Limit ¢heck PABS SPURIGHIE CHNEKABS _ PABS
20 ‘Eine BPURIOUS_) INE_ABS PABS 20 db!::k‘ sPURIOUS_LINE_ABS PABS 1
10 dl Jﬂ' 10 dém h
0 dei , { 0 dem J L
-10 dém 7 -10 dg
_SPURIOUS_LINE_ABS_ f \\ JJ 1
-20 dem (f 204 ¥ \1
=30 di y{ n -30 dBm (I ‘l

1 L i -40 dBm

N

ﬂ
LTy
iYLy

| i
LS T A O L 09
-60d \’Nr,\”»»* ,.Jwr\)‘NJ /
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70841 GHz -38.04 dém -25.04 d& 1.735 GHz 1.755 GHz 100.000 kHz 1.75395 GHz 18.70 dém -11.30 dB
1.709 GHz 1.710 GHz 200.000 kHz 1.71000 GHz -32.82 dBm -19.82 dB 1.755 GHz 1.756 GHz | 200.000 kHz 1.75501 GHz -32.91 dBm -19.91 d8
1.710 GHz 1.730 GHz 100.000 kHz 1.71109 GHz 18.25 dBm -11.75 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75605 GHz -41.70 dBm -28.70 dB

\ig Y

Date: 25.MAR 2019 20:47:29

L JU J i

Date: 25.MAR.2019 20:55:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dém  Offset 12.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 dem
SGL Count 100/100

Offset 12,00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGLIE CHNEKABS _ PABS
20 _Line _$PURIOUS_) INE_ABS PABS SPURIOUS_LINE_ABS PABS
10 dBr
0 dB {A_,M\,-Mwwmwﬂw S S A I - WWMMWWMW\MW
-10 dBm W]
SBURIOUS_LINE_ABS_ I l l
-20 dBm } \ l
-d// H‘u’""
40 dBm
-50 dem
-0 d 60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | ||l start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70883 GHz -30.62 dém -17.69 d& 1.735 GHZ 1.755 GHz | 100.000 kHz 1.74504 GIiz 0,76 dom -30.76 0B
1.709 GHz 1.710 GHz 200.000 kHz 1.70999 GHz -36.26 dBm -23.26 dB 1,755 GHz 1.756 GHz 200.000 kHz 175502 GHz 33.68 dBm 2066 0B
L2140 GHe 1.730-0He 100.000 kHz 1.71367 GHz 04 dBm -31.04 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75734 GHz -27.91 dBm -14.91 dB
- y
« ) X ] e

Date: 25.MAR 2019 20:49:31

Date: 25.MAR 2019 20:57:59

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A4-41 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922713B

LTE Band 4 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dém Offset 12.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém Offset 12.00 dg

SGL Count 100/100

Mode Auto Sweep

\ig

Date: 25.MAR 2019 21:30:16

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PABS 20 ghine _FPURIOUS LINE_ABS PABS
10d n 10 dBr ﬂ
ode M 0 dBm J l
-10 d8m -10 dB
SPURIOUS_LINE_ABS_ / \ / \‘
-20 dBm 5 -20 di \\
30 d r/j \ ﬂ -30 dBm ﬁ \‘
\ H ﬂ -40 dem ! /
W X u i Y Pt
e S . N JUILIL. s e
o S| Sk o e s s
Start 1.7 GHz 3003 pts Stop 1.73 GHz_ | (|['Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
|__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | _pPowerabs | ALimit
1:700.5l L7092 1.000 Mz 170894 Gz -41.41 dBm -28.41 d8 1.735 GHz 1.755 GHz 100.000 kHz 1.75391 GHz 17.30 dBm -12.70 dB
1.709.GH2 1.210GH2 200.000 kHz 1.71000 GHz ~36.50 dBm -23.50 dB 1.755 GHz 1.756 GHz | 200.000 kHz 1,75502 GHz -35.72 dBm -22.72 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71109 GHz 17.45 dBm -12.55 d8 1,756 GHz 1.765 GHz 1,000 MHz 1.75687 GHz -41.25 dBm -28.25 dB

( ]

Date: 25.MAR.2019 21:34:29

J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dém  Offset 12.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dém  Offset 12.00 d&

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Nig
L J

Date: 25.MAR.2019 21:31:17

@1 AvgPwr
Limit ¢heck PABS SPURIGLIE CHNEKABS _ PABS
20 _Line _$PURIOUS_) INE_ABS PABS SPURIOUS_LINE_ABS PABS
10 dBn
0de
rm‘,r'J\NV-I'-»A—J“'M AV A A S tin A A p s st bttt sl AR s o g e ot WW{MUM,\’\
-10 d8m ]
SBURIOUS_LINE_ABS_ { R 1
-20 d8m ; \ k
-30 d8
de =
-50 dB
-0 d 60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | ||l Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  Alimit Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70882 GHz -32.76 dém -19.76 dB 1.735 GHZ 1.755 GHz | 100,000 kHz 1.74240 GH2 —2.92 dom —32.25 0B
1.709 GHz 1.710 GHz 200.000 kHz 1.70989 GHz -38.35 dBm -25.35 dB 1,755 GHz 1.756 GHz 200.000 kHz 1.75501 GHz 34.95 dBm 21,05 dB
e 1.730-0He 100.000 kHz 1.71614 GHz 76 dBm -31.76 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75637 GHz -28.73 dBm -15.73 dB

1

J 11—

Date: 25.MAR 2019 21:35:31

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A4-42 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922713B

Conducted Spur

lous Emission

LTE Band 4/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrum

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

oOffset 12.00 dg Mode Auto Sweep

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 dg

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS | INE_ABS PABS -10 ddpR—FPURIONS | INE_ABS PABS
“SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dB
-30 dB -30dp
-40 dB || -40 dB X
= P D aadaaaiil i B * o AR AR ANV e i v
60 des -60 der
-70 dB 70 de
-80 dB -80 del
a0de 90 dB
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 955.64468 MHz -48.21 dBm -35.21d8 30,000 MHz 1,000 GHz | 1.000 MHz 992,48626 MHz -48.05 dém -35.05 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63616 GHz -49.14 dém -36.14 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66519 GHz -49.25 dBm -36.25 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.91502 GHz -47.42 dém -34.42 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.96687 GHz -47.53 dém -34.53 dB
3.000 GHz .000 GHz 1.000 MHz 7.54437 GHz -42,78 dBm -29.78 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.54987 GHz -42.40 dBm -29.40 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43482 GHz -40.78 dBm -27.78 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43482 GHz -41.11 dBm -28.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.82897 GHz -38.83 dBm -25.83 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83356 GHz -38.75 dBm -25.75 dB
g
l )i ] QITIID 8 ( J{ J QNN o8

Date: 25.MAR 2019 21:52:33

Date: 25.MAR 2019 21:53:14

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\nrk PABS Limit thnrk PABS
-10 deRR—FELRIOUS LINE ABS PARS I_m 4dpR—HPURIONS JINE ABS PASS

“SPURIOUS_LINE_ABS_
0 de

_SPURIOUS_LINE_ABS_
-20dB

-30 dB 30 dB

-40 dB 2 -40 der - N
o R e nalihaatit | oy R RPN WLy e Bl i

60 dB 50 dB

70 dey 70 dBy

-80 dBr -80 dBr

-90 dBi -90 dBl

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 970.67216 MHz -48.31 dBm -35.31 dB 30,000 MHz 1.000 GHz | 1.000 MHz 973.58071 MHz -48.21 dBm -35.21 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66449 GHz -49.05 dBm -36.05 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.60712 GHz -49.21 dém -36.21 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.97181 GHz -47.47 dém -34,47 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.90679 GHz -47.26 dBm -34.26 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55087 GHz -42.60 dém -29.60 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54137 GHz -42.78 dBm -29.78 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43682 GHz -41.08 dBm -28.08 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.44982 GHz -41.04 dBm -28.04 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75123 GHz -38.80 dBm -25.80 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.82689 GHz -38.60 dBm -25.60 dB
26
L )| J L ] J T

Date: 25.MAR.2019 21:54:44

Date: 25.MAR 2019 21:55:25

TEL:
FAX :

886-3-327-3456
886-3-328-4978

Page Number

: A4-43 of 58



SPORTON LAB.

FG922713B

FCC RADIO TEST REPORT Report No.

LTE Band 4/ 1.4MHz

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum

pectrum

Ref Level 0.00 dém Offset 12.00 d& Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
10 48RR—HPURIONUS ) INE_ABS PARS -10 d8RR—HRURIOUS JINE ABS PARS
10US_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
30dB
40 dB - X ([ -40 de g A
L N e b s N [ i T S e oV ot
sinc AR ey =
-60 dB -60 dBr
70dB =70 dB
-80 dB -80 del
00 de o0 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions (Spurlous Emissions
Rangelow | Rangeup | RBW Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.84908 MHz -48,19 dBm -35.19 dB 30.000 MHz 1.000 GHz 1.000 MHz 993.45577 MHz -48.02 dBm -35.02 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.64770 GHz -49.19 dBm -36.19 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65085 GHz -48.69 dBm -35.69 d&
1.765 GHz 3.000 GHz | 1.000 MHz 2.99815 GHz -47.65 dBm -34.65 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.99856 GHz -47.62 dBm -34,62 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55287 GHz -42.83 dém -29.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.84835 GHz -42.74 dBm -29.74 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44332 GHz -40.75 dBm -27.75 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.41082 GHz -40.98 dBm -27.98 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.84439 GHz -38.75 dBm -25.75 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83481 GHz -38.66 dBm -25.66 dB
W T W
L )i J GINNRNNND om L J{ J [L[]]] o

Date: 25.MAR 2019 22:01:14

Date: 25.MAR 2019 22:01:56

LTE Band

4 /| 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r\rk PARS Limit fheck PARS
w e pAKS _10 4dRR—SPLIRIOUS | INE ABS pAKS
SPURIOUS_LINE_ABS_
20 dBi -20 dB
-30 dB -30 dB
40 dp A |l 40 g6 = ”
T BN L s R ™ s AR AR AN A sy P W
-60 dB -60 dB
-70 di =70 dei
-80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions bpuriuus Emissions
|__Rangelow |  Range Up RBW | Frequency | PoweraAbs | ALimit Range Low |  Range Up RBW | Frequency | PoweraAbs | ALimit
30 000 MHz 1,000 GHz 1.000 MHz 998.78811 MHz -48.22 dém -35.22 dB 30.000 MHz 1.000 GHz 1.000 MHz 997.33383 MHz -47.95 dBm -34,95 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68128 GHz -49.13 dBm -36.13 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69773 GHz -49.30 dBm -36.30 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.98621 GHz -47.47 dBm -34.47 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.95535 GHz -47.59 dBm -34.59 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54637 GHz -42.83 dBm -29.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55837 GHz -42.79 dBm -29.79 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44732 GHz -41.04 dBm -28.04 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.45032 GHz -41.17 dBm -28.17 dB8
13.000 GHz 18,000 GHz 1.000 MHz 17.85064 GHz -38.57 dBm -25.57 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.86230 GHz -38.57 dBm -25.57 d&
— W
JU J ( J J CHRNERAND wa

Date: 25.MAR.2019 19:51:14

Date: 25.MAR.2019 19:51:56

TEL

FAX :

886-3-327-3456
886-3-328-4978

Page Number

A4-44 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922713B

LTE Band 4 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

p

trum

Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 dgftR—fBURIOUS INE ARS PABS .10 diRR—HBURIOUS }INE ABS PARS
< OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
-30 dB -30 de
-40 dB = A (|| -40 des A
e B chihaantitl o e i s A AT s ot >/
-60 dB -60 dBr
70dB =70 dB
-80 dB -80 del
00 de o0 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -48,19 dBm -35.19 dB 30.000 MHz 1.000 GHz | 1.000 MHz 995.87956 MHz -48.19 dBm -35.19 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.63441 GHz -49.06 dBm -36.06 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.59488 GHz -48.99 dBm -35.99 d&
1.765 GHz 3.000 GHz | 1.000 MHz 2.96481 GHz -47.68 dBm -34.68 dB 1.765 GHz | 3.000 GHz 1.000 MHz 2.96193 GHz -47.49 dBm -34,49 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54237 GHz -42,72 dBm -29,72 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55137 GHz -42.71 dBm -29.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.41232 GHz -40.86 dBm -27.86 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.43032 GHz -41.02 dBm -28.02 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.84272 GHz -38.49 dBm -25.49 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.84855 GHz -38.84 dBm -25.84 dB
v
l )i ) QD v [ )| J QT v

Date: 25.MAR 2019 19:53:24

Date: 25.MAR 2019 19:54:05

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

p

trum

Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS Limit (lerk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 défE—FEURIOUS LINE ABS PASS
SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
-20 dB -20 dB
-30 dB -30 dB
-40 d M ([ -40 der A
D eV ) e e ¥
SOPRerTY R o ‘WMM
-60 dB -60 dB
-70 dB -70 dBi
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -48.00 dBm -35.00 dB 30,000 MHz 1.000 GHz | 1.000 MHz 994.42529 MHz -48.37 dBm -35.37 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67884 GHz -49.20 dém -36.20 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65435 GHz -49.13 dém -36.13 d8
1,765 GHz 3.000 GHz | 1.000 MHz 2.99198 GHz -47.50 dém -34,50 dB 1.765 GHz | 3,000 GHz 1.000 MHz 1.76685 GHz -47.18 dBm -34.18 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55987 GHz -42.90 dém -29.90 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54537 GHz -42.57 dém -29.57 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44282 GHz -41.14 dBm -28.14 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43782 GHz -41.02 dBm -28.02 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.86522 GHz -38.74 dBm -25.74 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.84230 GHz -38.74 dBm -25.74 dB
26
L )| J ¢ L ] J ¢ -

Date: 25.MAR.2019 19:59:41

Date: 25.MAR 2019 20:00:23

TEL:
FAX :

886-3-327-3456
886-3-328-4978

Page Number

: A4-45 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922713B

LTE Band 4 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 d8

Mode Auto Sweep

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 dg

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS | INE_ABS PASS .10 d8RR—HPLRIOUS | INE_ARS PABS
- OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
-30 dBi -30 dB
-40 dB = A ([ -40 de A
s e AR A A i i X gy 4
60 des -60 der
70 dB 70 d8
-80 dB -80 del
a0de 90 dB
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Range Low |  Range Up RBW | Frequency |  PoweraAbs | ALimit Rangelow | Range Up RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -48,09 dBm -35.00 d& 30,000 MHz 1,000 GHz | 1.000 MHz 963.40080 MHz -48.16 dBm -35.16 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69843 GHz -49.05 dém -36.05 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62951 GHz -49.29 dBm -36.29 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.98374 GHz -47.44 dem -34.44 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99897 GHz -47.43 dem -34.43 dB
3.000 GHz .000 GHz 1.000 MHz 7.53537 GHz -42,75 dBm -29.75 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.55537 GHz -42.83 dBm -29.83 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.41932 GHz -41.18 dBm -28.18 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.44782 GHz -41.07 dBm -28.07 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.85022 GHz -38.82 dBm -25.82 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83022 GHz -38.70 dBm -25.70 d&
g
l )i ] QITIID 8 L J{ J QNN o8

Date: 25.MAR 2019 20:05:59

Date: 25.MAR 2019 20:06:41

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

pectrum

Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS Limit (lerk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 défE—FEURIOUS LINE ABS PASS
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS _
20 dB 20 dB
-30 dB -30 dB
-40 dey N ||| -40 der X
T A B
s B e danidas Mudi et i ” P
-60 dB -60 dB
70 de =70 dB
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Range Low |  Range Up RBW | Frequency | Powerabs | ALimit Range Low |  Range Up RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 998.78811 MHz -48.04 dBm -35.04 dB 30,000 MHz 1.000 GHz | 1.000 MHz 992.48626 MHz -48.07 dBm -35.07 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62601 GHz -49.19 dém -36.19 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67289 GHz -49.34 dBm -36.34 d&
1,765 GHz 3.000 GHz | 1.000 MHz 2.94547 GHz -47.51 dém -34,51 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.97469 GHz -47.38 dBm -34,38 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55187 GHz -42.83 dém -29.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54737 GHz -42.79 dém -29.79 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42582 GHz -41.04 dBm -28.04 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.44782 GHz -40.98 dBm -27.98 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83731 GHz -38.78 dBm -25.78 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83897 GHz -38.68 dBm -25.68 dB
26
L )| J ¢ L ] J ¢ -

Date: 25.MAR.2019 20:08:09

Date: 25.MAR 2019 20:08:50

TEL:
FAX :

886-3-327-3456
886-3-328-4978

Page Number

: A4-46 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

FG922713B

LTE Band 4 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

pectrum

Ref Level 0.00 dém Offset 12.00 d& Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
10 48RR—HPURIONUS ) INE_ABS PARS -10 d8RR—HRURIOUS JINE ABS PARS
10US_LINE_ABS _SPURIOUS_LINE_ABS
-20 dB
-30 de
-40 de o A ||| -40 dB e A
o A ranatrmnd PANAC] o ¥ o U WIPSURIPSI WL csn M R oo
-60 dB -60 dBr
70 dB =70 dB
-80 dB -80 del
00 de o0 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions (Spurlous Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.97101 MHz -47.94 dBm -34.94 dB 30.000 MHz 1.000 GHz 1.000 MHz 966.79410 MHz -47.90 dBm -34,90 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.61237 GHz -49.23 dBm -36.23 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.63301 GHz -49.20 dBm -36.20 d&
1.765 GHz 3.000 GHz | 1.000 MHz 2.99691 GHz -47.35 dBm -34.35 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.97016 GHz -47.49 dBm -34,49 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55187 GHz -42.68 dBm -29.68 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54737 GHz -42.76 dBm -29.76 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44782 GHz -40.97 dBm -27.97 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.43932 GHz -41.06 dBm -28.06 d&
13.000 GHz 18.000 GHz 1.000 MHz 17.84564 GHz -38.89 dBm -25.89 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.84064 GHz -38.79 dBm -25.79 dB
T
[ )i ) O] [ )i ) QI 8

Date: 25.MAR 2019 20:14:25

Date: 25.MAR 2019 20:15:07

LTE Band

4/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 12.00 dB

Mode Auto Sweep

Ref Level 0.00 dém

Offset 12.00 dg

Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r\rk PARS Limit fheck PARS
w B e PARS _10 ddRR—$PURIOUS | INE ABS PARS
_SPURIOUS_LINE_ABS_
20 a8 20 dB
-30dB -30 dB
40 dB ad | 40 de M
AN Nt [ e, e i, B 2
o O e A sahhdt N WMW"‘
-60 dB -60 dB
-70 di =70 dei
dB
-90 de -90 de
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions bpuriuus Emissions
|__Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit Range Low Range Up RBW | Frequency | PoweraAbs | ALimit
30 000 MHz 1,000 GHz 1.000 MHz 996.36432 MHz -48.25 dBm -35.25 dB 30,000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz -48.01 dBm -35.01 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -49.23 dBm -36.23 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69318 GHz -46.38 dBm -33.38 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.90967 GHz -47.54 dém -34,54 dB 1.765 GHz 3,000 GHz 1.000 MHz 2.98951 GHz -47.50 dBm -34,50 d&
3.000 GHz 9.000 GHz 1.000 MHz 7.54937 GHz -42.79 dBm -29.79 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.55187 GHz -42.89 dBm -29.89 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43032 GHz -41.02 dBm -28.02 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.43582 GHz -40.84 dBm -27.84 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84564 GHz -38.61 dBm -25.61 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.82939 GHz -38.77 dBm -25.77 d&
— W
JU J ( J J CHRNERAND wa

Date: 25.MAR.2019 20:20:44

Date: 25.MAR.2019 20:21:25

TEL:

FAX :

886-3-327-3456
886-3-328-4978

A4-47 of 58

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922713B

LTE Band 4 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 d8

Mode Auto Sweep

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 dg

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS | INE_ABS PASS .10 d8RR—HPLRIOUS | INE_ARS PABS
- OUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB
-30 dB -30dp
-40 dB X ([ -40 de e A
_a A AT ) 4 [ P AR i M .
60 des -60 der
70 dg 70 de
-80 dB -80 del
-90 de -90 de
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -48.06 dBm -35.06 dB 30,000 MHz 1,000 GHz | 1.000 MHz 984.24538 MHz -48.12 dem -35.12 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64315 GHz -49.20 dém -36.20 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63441 GHz -49.23 dBm -36.23 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.97263 GHz -47.44 dem -34.44 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99691 GHz -47.39 dem -34.39. dB
3.000 GHz .000 GHz 1.000 MHz 7.55087 GHz -42.94 dBm -29.94 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.55687 GHz -42.78 dBm -29.78 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42382 GHz -40.99 dBm -27.99 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.42132 GHz -40.99 dBm -27.99 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83772 GHz -38.84 dBm -25.84 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.85939 GHz -38.69 dBm -25.69 dB
g
l )i ] QITIID 8 L J{ J QNN o8

Date: 25.MAR 2019 20:22:54

Date: 25.MAR 2019 20:23:35

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum

Spectrum

Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PARS l Limit (lerk PARS
SPURIONS JINE ABS PARS 4 BPURIONS JINE ABRS PASS
-10 defif—f -10 defi—¢
_SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
-30 dB -30 dB
-40 dei - N (|| -40 der - S
Y B Ut saniaas hebihbitl ] o v ) R
-60 dB -60 dB
-70 dB -70 dBi
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 983.76062 MHz -48.07 dBm -35.07 dB 30,000 MHz 1.000 GHz | 1.000 MHz 997.81859 MHz -48.06 dBm -35.06 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65365 GHz -48.84 dBm -35.84 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.64070 GHz -49.23 dém -36.23 dB
1,765 GHz 3.000 GHz | 1.000 MHz 2.97922 GHz -47.49 dém -34,49 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.98457 GHz -47.34 dBm -34.34 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.53637 GHz -42.70 dém -29.70 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54187 GHz -42.81 dém -29.81 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43832 GHz -41.08 dBm -28.08 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43432 GHz -41.06 dBm -28.06 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84147 GHz -38.79 dBm -25.79 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83314 GHz -38.80 dBm -25.80 dB
26
L )| J ¢ L ] J ¢ -
Date: 25.MAR.2019 20:29:11 Date: 25.MAR 2019 20:29:52
TEL : 886-3-327-3456 Page Number : A4-48 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922713B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 d8

Mode Auto Sweep

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 dg

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
-10 ddAR—FBURIOUS | INE_ABS PASS .10 d8RR—HPLRIOUS | INE_ARS PABS
- OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
-30 dB -30dp
-40 dB A ([ -40 de o A
i B AN L e A AR VA b
60 des -60 der
70 dB 70 d8
80 dB -80 dB
a0de 90 dB
Start 30.0 MHz 39006 pts. Stop 18.0 GHz | || Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 971.15692 MHz -48.14 dBm -35.14 dB 30,000 MHz 1,000 GHz | 1.000 MHz 998.30335 MHz -47.82 dBm -34.82 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69738 GHz -49.00 dém -36.00 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69738 GHz -48.92 dBm -35.92 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.96605 GHz -47.30 dém -34,30 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.86975 GHz -47.53 dém -34.53 dB
3.000 GHz .000 GHz 1.000 MHz 7.83135 GHz -42.84 dBm -29.84 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.54887 GHz -42.75 dBm -29.75 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43732 GHz -41.03 dBm -28.03 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.43382 GHz -40.96 dBm -27.96 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84730 GHz -38.61 dBm -25.61 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.85272 GHz -38.75 dBm -25.75 dB
g
l )i ] QITIID 8 L J{ J QNN o8

Date: 25.MAR 2019 20:35:28

Date: 25.MAR 2019 20:36:10

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Spectrum

Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS Limit (lerk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 défE—FEURIOUS LINE ABS PASS
SPURIOUS_LINE_ABS_ _SPURIOUS_LINE_ABS_
20 dB 20 dB
-30 dB -30 dB
40 4B - X ||l -40 der NPT —
) B et daadan i e AR AAmp A '
-60 dB -60 dB
-70 dB -70 dBi
-80 dBr -80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 997.33383 MHz -48.06 dBm -35.06 dB 30,000 MHz 1.000 GHz | 1.000 MHz 997.81859 MHz -47.93 dBm -34,93 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63126 GHz -49.16 dBm -36.16 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.69948 GHz -49.06 dém -36.06 d&
1,765 GHz 3.000 GHz | 1.000 MHz 2.87428 GHz -47.52 dém -34,52 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.99156 GHz -47.45 dBm -34.45 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54987 GHz -42.90 dém -29.90 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54237 GHz -42.79 dém -29.79 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44932 GHz -41.02 dBm -28.02 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.44782 GHz -41.09 dBm -28.09 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.83522 GHz -38.78 dBm -25.78 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.82814 GHz -38.70 dBm -25.70 dB
26
L )| J ¢ L ] J ¢ -

Date: 25.MAR.2019 20:37:38

Date: 25.MAR. 2019 20:38:19

TEL:
FAX :

886-3-327-3456
886-3-328-4978

Page Number

: A4-49 of 58



SPORTON LAB.

FG922713B

FCC RADIO TEST REPORT Report No.

LTE Band 4 / 15MHz

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum

pectrum

Ref Level 0.00 dém Offset 12.00 d& Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
10 48RR—HPURIONUS ) INE_ABS PARS -10 d8RR—HRURIOUS JINE ABS PARS
10US_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
-30 de
-40 de A ||| -40 dB A
" A RAR A e i > S A ALV i
50 dB 60 der
70dB -70 dB
-80 dB -80 del
00 de o0 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions (Spurlous Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Range Low Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 998.78811 MHz -48.29 dBm -35.20 dB 30.000 MHz 1.000 GHz 1.000 MHz 995.87956 MHz -48.10 dBm -35.10 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67359 GHz -49.20 dBm -36.20 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.66134 GHz -49.09 dém -36.09 d&
1,765 GHz 3.000 GHz | 1.000 MHz 1.76767 GHz -39,.59 dBm -26.59 dB 1.765 GHz 3.000 GHz 1.000 MHz 1.76767 GHz -40.70 dBm -27.70 d8
3.000 GHz 9.000 GHz 1.000 MHz 7.55687 GHz -42.70 dBm -29.70 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54437 GHz -42.74 dBm -29.74 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44532 GHz -41.06 dBm -28.06 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.42782 GHz -40.98 dBm -27.98 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.84605 GHz -38.82 dBm -25.82 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.41242 GHz -38.85 dBm -25.85 dB
W T W
L )i J GINNRNNND om L J{ J [L[]]] o

Date: 25.MAR 2019 20:43:55

Date: 25.MAR 2019 20:44:36

LTE Band

4/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dém
SGL Count 100/100

Offset 12.00 dB

Mode Auto Sweep

pectrum

Ref Level 0.00 dém
SGL Count 100/100

Offset 12.00 dg

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit (ﬁl\r\rk PARS Limit fheck PARS
w e i o pAKS _10 4dRR—SPLIRIOUS | INE ABS pAKS
SPURIOUS_LINE_ABS_
20 dBi -20 dB
-30 dB -30 dB
40 dp - Al 40 g6 - 2
AMMMWW\‘ JMMW’\*" Sl L
-60 dB -60 dB
-70 di =70 dei
-80 dBr
-90 dB -90 del
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions bpuriuus Emissions
|__Rangelow |  Range Up RBW | Frequency | PoweraAbs | ALimit Range Low |  Range Up RBW | Frequency | PoweraAbs | ALimit
30 000 MHz 1,000 GHz 1.000 MHz 981.33683 MHz -48,13 dém -35.13 dB 30.000 MHz 1.000 GHz 1.000 MHz 994.91004 MHz -48.06 dBm -35.06 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64175 GHz -48.94 dBm -35.94 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65715 GHz -48.99 dBm -35.99 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.99609 GHz -47.46 dBm -34.46 dB 1.765 GHz 3.000 GHz 1.000 MHz 2.97387 GHz -47.53 dBm -34.53 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.55887 GHz -42.75 dBm -29.75 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.53687 GHz -42.69 dBm -29.69 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.43632 GHz -40.94 dBm -27.94 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.43582 GHz -41.09 dBm -28.09 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.85355 GHz -38.84 dBm -25.84 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.83939 GHz -38.40 dBm -25.40 dB
— W
JU J ( J J CHRNERAND wa

Date: 25.MAR.2019 20:50:13

Date: 25.MAR 2019 20:50:54

TEL:
FAX :

886-3-327-3456
886-3-328-4978

Page Number

A4-50 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922713B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

oOffset 12.00 dg Mode Auto Sweep

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit fheck PARS
-10 dgftR—fBURIOUS INE ARS PABS .10 diRR—HBURIOUS }INE ABS PARS
< OUS_LINE_ABS _SPURIOUS_LINE_ABS
20 dB
-30 dB -30 dB
-40 dB o M ||| -40 de .
_a T eI A ANl Y 7 ooy I ‘MV"‘W' o Bk o2
-60 dB -60 dBr
70 dB =70 dB
-80 d -80 dei
00 de o0 dB
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 974.06547 MHz -47.95 dBm -34.95 d& 30,000 MHz 1,000 GHz | 1.000 MHz 976.00450 MHz -48.17 dém -35.17 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69633 GHz -42.75 dBm -29.75 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -39.96 dBm -26.96 dB
1,765 GHz 3,000 GHz | 1.000 MHz 2.91790 GHz -47.47 dém -34.47 dB 1.765 GHz | 3,000 GHz 1.000 MHz 2.95741 GHz -47.53 dém -34.53 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55437 GHz -42.83 dBm -29.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.54887 GHz -42.80 dBm -29.80 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.39483 GHz -41.15 dBm -28.15 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.44282 GHz -41.09 dBm -28.00 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.85730 GHz -38.50 dBm -25.50 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.84605 GHz -38.81 dBm -25.81 dB
g
l )i ] CINNNAED we L J{ J CINNENERD oe

Date: 25.MAR 2019 20:52:24

Date: 25.MAR 2019 20:53.05

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

pectrum

Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep Ref Level 0.00 dém Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁlmrk PABS Limit (lerk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 défE—FEURIOUS LINE ABS PASS
| SPURIOUS_ LINE_ABS._ _SPURIOUS_LINE_ABS_
20 dB 20 dB
-30 dB -30 dB
40 4B > A ||l -40 der ~ A
oy B s it o G oy SR T o skl -
50 dB 50 dp
70 dB -70 dBi
-80 dBr -80 dBr
-90 dB -90 del

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 976.48926 MHz -48.16 dBm -35.16 dB 30,000 MHz 1.000 GHz | 1.000 MHz 974.55022 MHz -48.08 dBm -35.08 dB
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3.000 GHz .000 GHz 1.000 MHz 7.54187 GHz -42.82 dBm -29.82 dB 3.000 GHz 5.000 GHz 1.000 MHz 7.55137 GHz -42.73 dBm -29.73 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.42282 GHz -41.01 dBm -28.01 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.42882 GHz -41.06 dBm -28.06 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.84730 GHz -38.76 dBm -25.76 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.85939 GHz -38.72 dBm -25.72 d&
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Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 d8 Mode Auto Sweep

@1 AvgPwr
Limit (ﬁlmrk PABS
SPURIONS | INE ABS PARS
-10 defif—f
5 OUS_LINE_ABS_
- A
RNt PN it
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -48.22 dBm -35,22 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.67849 GHz -49.31 dBm -36.31 dB
1.765 GHz 3.000 GHz | 1.000 MHz 2.99733 GHz -47.60 dBm -34,60 dB
3.000 GHz 9.000 GHz 1.000 MHz 7.54887 GHz -42.71 dém -29.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.44632 GHz -40,95 dBm -27.95 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.85022 GHz -38.67 dBm -25.67 d
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